Foreword

ocated on a map, Tucson is seen as a geographic area with specific

boundaries. Those of us who actually live in Tucson know the set-

ting more intimately, beyond the one-dimensional view on the map.
We know its mountain ranges, rivers and vegetation, and we experience
its distinct sense of distance and space. And there is more. We know
Tucson as a human setting or, in other words, a home to 750,000 people.
The way we live our lives, our beliefs, activities and interests help explain
the values that also make Tucson unique.

The human way of life and the physical setting, whether human-
made or natural, are not independent of each other; instead they inter-
act. Nowhere is this more evident than in the need for water to sustain a
[...]
able water as well as disposal problems. This
process is not primarily used for disinfection,
although disinfection is achieved in the process
of desalting water.

* NF has larger pores than RO and removes,
pathogens, organics and some salts. Like RO
the process requires pretreatment of water with
chemicals or a sand-based system. NF has not



been used commercially on a large scale for
drinking water.

* UF has larger pores than NF and is highly
effective in removing pathogens, including par-
asites such as giardia, but does not remove
salts. Because it has large pores, UF does not
leave a saline concentrate, although filters must
be backwashed to keep the pores open. It is
used primarily in the food and pharmaceutical
industries, rather than large scale water treat-
ment plants.

* MF has the largest pores of the membrane
systems and removes particles, but not patho-
gens or organics. MF may be used as a pretreat-
ment process for RO or NF, thus reducing
some of the problems of those systems.

Several methods can be combined in the
treatment process. Tucson Water initially chose
ozone plus chloramine to treat CAP water be-
cause officials viewed this as the most effective
treatment method with the least risk to human
health. The ozone performs the initial disinfec-
tion while the chloramine provides the residual
to control microbes throughout the distribu-
tion system. Tucson Water chose not to use
chlorine in the CAP water treatment plant be-
cause of concerns about THMs. Tucson Water
and some private water companies such as
Metro Water, however, use chlorine to disinfect
groundwater. THMs generally are not a con-
cern with groundwater since little organic mat-
ter is found in groundwater to combine with
chlorine.

REDUCING CORROSIVITY

All types of water are corrosive to some de-
gree. Under certain conditions, however, some

Chapter 6. Ensuring Safe Drinking Water

water sources are more corrosive
than others as was evident when
CAP water was introduced in Tuc-
son. Several factors influence water
corrosivity. Table 6-4 lists these fac-
tors and suggests ways of control.
CAP water also has sulfate and chlo-
ride ion concentrations four to five
times higher than groundwater.
Some evidence exists that the pres-
ence of these ions (in high concen-
trations) may slow down the
formation of carbonate deposits on
the water pipes, which impede cor-

rosion. The composition of the
pipes also is an important factor.
Old 1iron and steel pipes are highly
susceptible to corrosion. The treat-
ment processes described below in-
crease the acidity of the water, which then must
be adjusted to avoid corrosion.

Maintaining a stable pH about 8.2 to 8.5 is
an important factor in controlling corrosivity.
The pH of raw CAP water varies, but is gener-
ally higher (more alkaline) than Tucson
groundwater. When CAP water went through
the water treatment process, however, the pH
was lowered to a point even lower than most
Tucson groundwater—from about 8 to about
7.4. Unless the pH is again raised, the scale
forming a protective coating inside the pipes is
stripped away, exposing bare metal to the cor-
rosive water. When CAP water was released
from the treatment plant, the pH was not read-
justed, which was an important factor in cor-
roding pipes. One study showed that the pH
varied between 7.0 and 8.4 over the period of
CAP water use. In July 1993, for example, the

75

Figure 6-4 Concern about the quality of water provided
by utilities has caused many people to seek alternative
sources of drinking water. Photo: Barbara Tellman.

pH was under 7.4 and in August it rose to al-
most 8.4.

Tucson’s long reliance on groundwater
caused the inside of the pipes to be coated with
calcium carbonate, forming a protective layer
on the inside of the pipe. CAP water entering
the system wore away this coating in some
pipes and exposed the underlying metal to cor-
rosion. In severe cases the pipes broke, and in
less severe cases rust from the pipes entered the
water, causing a reddish color.

Reducing corrosivity may be as simple as
adjusting the pH and waiting for the water and
pipes to reach a new balance, or it may be more
complex. The three basic ways of dealing with
corrosivity are:

* Increase pH by adding sodium bicarbon-
ate, sodium carbonate or sodium hydroxide.

* Promote scale formation by adding phos-
phate inhibitors such as sodium



Water in the Tucson Area: Seeking Sustainability

76



orthophosphate, polyphosphate, zinc
orthophosphate or silicates.

* Replace or re-line old pipes most subject to
corrosion. (Replacing old pipes must generally
be done as a maintenance measure.)

Each of these methods has advantages and
disadvantages, but most water chemists favor
adjusting the pH.

The pH impacts the disinfection process
because higher pH increases the amount of
chlorine or ozone needed but does not affect
the amounts of chloramines or chloride diox-
ide needed. Increased pH also tends to form
higher levels of THMs, but lowers the forma-
tion of other byproducts. The disinfection pro-
cess, in turn, alters the pH. Ozonation, for
example, lowers the pH. Tucson Water added
zinc orthophosphate to the CAP water to re-
duce the corrosion after damage had already be-
gun. This strategy not only was unsuccessful
but it actually may have contributed to the
problem by further lowering the pH, prevent-
ing the water and pipes from achieving a new
balance. Switching to copper, plastic or asbestos
cement water mains would greatly help the situ-
ation, but old steel or iron pipes in individual
homes might still be vulnerable to corrosion.
Blending CAP water with groundwater has
been proposed as a solution and is generally
supported, but one study indicated that this
may actually increase corrosivity unless pH is
controlled. According to this study blending
would result in a favorable reduction of the sul-
fate and chloride ion concentrations without
significantly changing the beneficial alkalinity.
As is shown in Table 6-5, however, many cities
do blend Colorado River water without experi-
encing major corrosivity problems.

REDUCING TOXIC
SUBSTANCES

Different toxic substances require different
kinds of treatment. Removal of TCE through
aeration is discussed above. Because neither
CAP water nor Tucson groundwater generally
contain problem amounts of other toxic sub-

Chapter 6. Ensuring Safe Drinking Water

stances, other treatment methods will not be
discussed.

REDUCING HARDNESS
AND SALINITY

Ion exchange processes are used to reduce
hardness and also can be used to remove all

Figure 6-5 Out of the aborted effort to introduce CAP water to the community arose a brand of
CAP bumor. Above is a “Fitg” cartoon that appeared in “The Arizona Daily Star” in the spring
of 1994. Used with permission from David Fitzsimmons, The Arizona Daily Star.

77



Water in the Tucson Area: Seeking Sustainability

Table 6-5 How some southwestern communities treat their drinking water.

DISINFECTION METHOD
SALINITY
CITY SOURCE WATER Chlorine  Ozone Chloramine Membrane Other
. . REDUCTION
Filtration

CA
. All Colorado River no yes yes no hydro.gen no
Anaheim peroxide

50 percent groundwater; 50 percent
Long Beach Colorado River yes no yes no no

Changing blend of Colorado
Los Angeles River, State Water Project, and yes no yes no no

groundwater

10-20 percent local rainfall & state
San Diego water project; 80-90 percent no
Colorado River

NV

All Colorado River yes yes yes no no
Las Vegas (new)

35% water

loss; salt
AZ . . . .
o All polluted groundwater yes no yes no fhs.pos‘a Lin electrgdlalysm
Buckeye irrigation desalting
drainage
canals
Glendale Salt River Project (SRP) water and . pilot plant 1
yes no no ultrafiltration no
(new) CAP water mgd
Phoenix
. . SRP water and CAP water yes no no no no
Union Hills
Tempe
SRP water and CAP water yes no no no no no
2 plants

Note: Of the above plants, only the Buckeye plant does not begin it water treatment with a basic filtration/flocculation process.

78



Chapter 6. Ensuring Safe Drinking Water

OTHER COMMUNITIES CHOOSE TREATMENT STRATEGIES

The treatment strategies of three towns
are described below to illustrate the impor-
tance of analyzing community circumstances
and needs when choosing a suitable treat-
ment method.

Buckeye, Arizona

Because of a long history of irrigated agri-
culture, the town of Buckeye’s water supply
was too salty to drink, having TDS (total dis-
solved solids) ranging from 1,500 to 4,000
ppm. The water ruined pipes and appliances
and “just plain tastes bad.” In 1962, the
town became the first community in the
United States to treat all its municipal water
supply with an electrodialysis desalting plant,
with a capacity of 65,000 gallons per day
(gpd). In 1988, the town constructed a new
900,000 gpd electrodialysis reversal system in
place of the old system. The brine from the
plant is put into evaporation ponds. When
the water evaporates, a saline sludge remains
which is released to irrigation canals.

Glendale, Arizona

The rapidly growing City of Glendale
needed to build another treatment plant to
treat Salt River Project water and CAP water.
Officials had four concerns:

* Land scarcity necessitated that the new
water treatment plant take up as little space
as possible;

e Turbidity needed to be reduced by re-
moving particles in the water, which at times
is clear and at other times murky, especially
in the rainy season;

* Water had to be disinfected to meet an-
ticipated new EPA standards for THMs;

* Taste and odor problems occurring occa-
sionally due to algae growth in the canal had
to be confronted.

Glendale officials decided to use
ultrafiltration, a method to remove patho-
gens, particles and 20 to 30 percent of the or-
ganic matter that is a precursor of THM:s.
Since salinity was not a concern,
nanofiltration or reverse osmosis were not
considered. A pilot plant producing one mil-
lion gallons a day will open this spring. If
the process works well, a much larger plant
will be built. The water is pretreated with
chlorine, treated with alum and allowed to
settle so large particles drop out. The water
will again be dosed with chlorine, then put
through membrane filters and finally dosed
once more with chlorine in the distribution
system. The use of powdered activated car-
bon helps to reduce occasional taste and
odor problems. Glendale does not treat water
for corrosivity. Construction and operating
costs are acceptable to the city, especially
since the cost of ultrafilters has been decreas-
ing as this method becomes more popular,
and filters last seven years or more. This type
of filtration requires a smaller facility than

most other methods, so land use needs were
minimized.

Las Vegas, Nevada

Las Vegas gets 85 percent of its water from
the Colorado River at Lake Mead and 15 per-
cent from groundwater. The Las Vegas Valley
Water District considers Colorado River water
to be very high quality water needing little
treatment. The treatment process in use today
involves disinfection with chlorine, aeration,
flocculation, filtration and more chlorine
treatment to produce a residual effect in the
system. Although the water readily meets EPA
standards for THMs, a new treatment plant
under construction will use ozone disinfection
instead of chlorine to minimize the THM
content and meet anticipated new EPA stan-
dards. Las Vegas® Alfred Merritt Smith Plant
will be retrofitted with five 4,000
pound-per-day ozone generators, and the new
River Mountain facility will use three 2,000
pound- per-day ozone generators. A small
amount of zinc orthophosphate is added at
the end of the process to retard corrosion and
chloramine is added for residual disinfection
in the pipes. Ozonation will be implemented
in the year 2000 at the existing Alfred Merritt
Smith Treatment Facility and at the new River
Mountain Treatment Facility which will be
constructed by 2002. This is the same treat-
ment method used at Tucson Water’s
Hayden-Udall Treatment Plant.

79




Water in the Tucson Area: Seeking Sustainability

types of ions, such as arsenic, chromium, excess
fluoride, nitrates, radium and uranium. Differ-
ent ion exchange systems are available, from
those useful at the commercial level to small
in-home systems. Sodium or potassium is used
as the exchange agent in water softeners.

Salinity can be reduced through thermal
systems (distillation) or through membrane
processes. Thermal processes have been used
since 4 B.C. when Greek sailors used an evapo-
rative process to desalinate seawater. The ther-
mal systems use heat to produce water vapor
that is condensed to produce fresh water. Ap-
proximately 60 percent of the desalting systems
used in the world today are thermal system:s.
Only between 25 percent and 50 percent of the
source water 1s recovered, with the rest left in a
highly saline brine. These systems are most use-
ful along the coast where a water supply is not
a problem, and the brine can easily be returned
to the ocean.

Membrane processes include electrodialysis
(ED), reverse osmosis (RO) and nanofiltration
(NF). ED uses electricity to move salts selec-
tively through a membrane, leaving fresh water
behind. Because most dissolved salts are ionic
(either positively or negatively charged) and the
ions are attracted to electrodes with the oppo-
site charge, membranes that allow selective pas-
sage of either positive or negative ions can
accomplish the desalting. The advantage of this
type of system in water-short areas is that 80 to
90 percent of the water is recovered and only
10 to 20 percent is lost to the brine.

RO and NF systems physically force water
through membranes. Larger suspended solids
must be removed to avoid clogging the mem-
branes. The primary difference between RO

and NF is in the size of the pores and the en-
ergy needed for pressuring the water. The
smaller the pores, the more energy is needed.

In any desalting process, a saline concen-
trate is produced which must be disposed of in
some manner. Various options have been sug-
gested for CAP water. These include a pipeline
to move the brine concentrate to the Gulf of
Mexico, the Salton Sea in California or the
Colorado River at Yuma. Another option is to
evaporate the brine locally, leaving a solid salt
which could be disposed of in landfills. An-
other possible option would be to join with
other Arizona cities to build a desalting plant
near the Colorado River. The concentrate could
then be more readily taken to the ocean or
Salton Sea. Since Phoenix is not interested in
participating in building such a desalting plant,
this may not be a feasible option. If Tucson
adopts desalting as a treatment method, the
community would have to accept water losses
of between 15 and 25 percent as part of the
process. If 130,000 acre-feet of water were desali-
nated, between 25,000 and 40,000 acre-feet
could be lost as brine.

IMPROVING TASTE, ODOR
AND APPEARANCE

If taste, odor or appearance problems still
occur after one or more of the treatment meth-
ods described above, other solutions are avail-
able that treat the problem of taste or odor at
the source. If the process itself is a source, such
as chlorine odor, the problem can be solved
through modifying the process or aerating the
water. If the source is an event like an occa-

30

sional algae bloom, the use of activated char-
coal may solve the problem. Researchers at Ari-
zona State University are currently researching
ways to control taste and odor problems.

Blending

One way to mitigate some water quality
problems is to blend water containing unac-
ceptable levels of some contaminant with water
that has little or none of the same contami-
nant. For example, hard water can be blended
with softer water to produce water somewhere
in between. Water that contains an unhealthy
level of a toxic such as TCE can be blended to
lower the TCE level below the danger point.
Blending, however, is not always as simple as it
may appear. Most studies have shown that
blending would improve CAP water quality.